(TN (YO (O
A A/
I /

NAVANAVANAN Q)
\“““““\‘

XM000332 BELAUC CTF-2000



ITEM

PART NO

PART NAME

SIZE

QTY

NOTE

—_—

330001

FAN BLADE

330002

FAN HOUSING

330003

AIR GUIDE PLATE

330004

FLANGE

330005

PAD

330006

SLEEVE

330040

BOX PLATE

330010

FAN PLATE

[Coll ool BN Ne >N N |l BN OV V)

AB330041

FRAME

330041

FRAME

330015

BAG AIR FILTER SUPPORT

10

AB330042

FRAME

330042

FRAME

330023

COMPOUND SUPPORT

11

330011

AIR FILTER SUPPORT

12

330012

AIR BOX SUPPORT

13

330017

FAN HOUSING FIXED (1)

14

330018

FAN HOUSING FIXED (2)

15

330019

SIDE COVER

16

330020

FAN COVER

17

330024

PAPER FRAME AIR FILTER

18

330025

COCOUNT AIR FILTER

19

330026

MOTOR

20

AB330028

BAG MOLD AIR FILTER

24"x20"x12"

330028

BAG MOLD AIR FILTER

24"x20"x12"

330047

SPONGE

21

001023

RING

22

NHO061000

NUT

M6

23

001042

NUT

24

SR060600

HEX SOCKET BOLT

M6x30

25

WF061620

WASHER

M6xp16

26

SR089400

HEX SOCKET BOLT

M8x16

= I ph|IDIOID]IDRINND|=_]| ] =]=]=IDNDIDDIDD]|=]=IDD|=_]=]|=]=]D]ID]=IDD]|=]|—=

27

SF069200

PAN HEAD BOLT W/FLANGE

M6x8

I\
N

28

ST049200

TAPPING SCREW

M4x8

w
o

29

BR000062

RIVET

6-2

N




ITEM|PART NO PART NAME SIZE Q' TY| NOTE
30 [SH080400|HEX HEAD BOLT M8x20 6
31 |wro081818|WASHER M8xp18 6
32 |NF050800(NUT M5 4
33 |001033 |SWITCH WIRE W/TERMINAL |18AWG 1
34 |NH050800(NUT M5 2
35 |WE050000|STAR WASHER (EXTERNAL) |M5 2
36 |001022 |SWITCH PLATE 1
37 |SP059300|PAN HEAD BOLT M5x12 1
38 |IC001015|CORD 18AWGx3C 1
39 |998623 |STRAIN RELIEF 1
40 |330039 |(8A THERMOS SWITCH 1
41 |ST049200| TAPPING SCREW M4x8 4
42 |SN490200COUNTER SUNK BOLT 1/8"x1/4" 3
43 [330043-1|PC BOARD CARBA TEC 240V 1
44 |LM000340|LABEL 1 S
45 1990638 |WIRING NUT P2 1
46 |001018 [REMOTE CONTROL 1 H,A
47 |LM000344|LABEL 1 H,A,S
48 (001041 |BATTERY 2 H
49 1001044 |MAGIC TAPE 1 H
50 |330030 |BOLT 2
51 |WsS080000|SPRING WASHER M8 6
52 |BT000044|RIVET NSS 4-4 2
53 |AB001008|DOOR CLIP SET 1
001008 |[CATCH 1
001009 |CLIP 1
54 [(WF061620| WASHER M6xp16 4 H
55 |330046 |PAD 2
56 |330074 |PAD 4 H
57 |SR059200|HEX SOCKET BOLT M5x8 2
58 |WS05000[SPRING WASHER M5 2
59 (330008 |[FIXED PLATE 1
60 [135043 |BUSHING 1
61 |330007 |SUPPORT PLATE 1




